o

RAL‘S

TATES

.""I-r'fﬁ
‘4-3-"

/\ Global Water
Stewardship

srewarosiie  Bahia Ballena, Costa Rica

Glenbard
Wastewater Authority WWTP

Las 9

PLUS:

CSWEA 2015 Buyers’ Guide

OSHA Confined Spaces in Construction
Water Environment How Alkalinity Affects Nitrification

\\ESV‘;'SZ?;&?QLW Global Water Stewardship Trip Report

Central States Water Environment Association
1021 Alexandra Blvd, Crystal Lake, IL 60014

ADDRESS SERVICE REQUESTED

WWW.Cswea.org ® Illinois ® Minnesota ® Wisconsin Fall 2015


http://www.cswea.org

EFFICIENGCY
SAVES MONEY.

WE OFFER BOTH.

It's the synergy that comes from

supplying both pump equipment

and electrical controls to operate those

pumps. It’s the one stop shop for selection and
[...]
Environment Federation, and Xylem. G5

www.Ccswea.org


http://www.thevalueofwater.org
http://www.cswea.org
http://www.bv.com

AIRVAC VACUUM SEWER SYSTEMS ‘;
WILL SAVE YOU MONEY

"
!

AIRVAC vacuum sewer systems use smaller diameter pipes and shallower trenches which

reduces excavation and surface restoration resulting in significant cost savings compared to
conventional gravity sewers. The AIRVAC system requires only simple maintenance, is operator
friendly and is completely sealed which eliminates any possibility of infiltration and inflow.

BILFINGER WATER TECHNOLOGIES
airvac.water@bilfinger.com
www.water.bilfinger.com

WATER
TECHNOLOGIES

N X B BiLFINGER


http://www.water.bilfinger.com
mailto:airvac.water@bilfinger.com

wweftec

the water quality event™

2015 Operations Challenge

By Todd Sheridan

WEFTEC 2015 and the Operations
Challenge (OC) are only a few weeks
away, but preparations for the OC
teams started in early May. This year
Central States WEA will put forth two
teams; one with four veterans, and one
with a veteran leading three new team
members. The two teams are made up
of Central States award winners and
wastewater professionals from facilities
where the award winners are employed.
The teams will have practice sessions
in late August and early September
at the Madison Metropolitan Sanitary
District Nine Springs Facility. Thank

you to Paul Nehm and Montgomery
Baker for their continued hospitality and
training. During the first practice, team
members will start getting to know each
other. One of the goals of this practice
is to forge new friendships, find common
interests, and build a well-oiled, cohesive
team. Some of the team members new
to the operation challenge have never
met, some will have traveled hundreds of
miles, but all will bring enthusiasm and a
desire to make this a great experience.
The first practice allows coaches to
assess the strengths and interests of
each team member before assigning

2015 TEAMS MEMBERS:

Pumpers: Captain Mike Murphy — Green Bay Metropolitan Sewerage District; Jason Neighbors —
Glenbard Wastewater Authority; Marc Zimmerman — Janesville WWTP; Matt Streicher — Wheaton
Sanitary District; and Coach Tom Dickson — City of Oconomowoc, WI. Shovelers: Captain Chris
Kleist — City of Duluth; Chris Lefebvre — Stevens Point WWTP; Justin Pratt — City of Moline; Joe
Rubbelke — Minnesota Pump Works; and Coach Jim Miller — Wenck Associates.

24 CSWEA | Fall 2015

i [

Civil and Municipal Engineering

Water and Wastewater Engineering

Traffic and Transportation Engineering
Aviation Planning and Engineering

Water Resources Engineering

Coatings Inspection Services I
Landscape Architecture Services

Funding Assistance
Surveying and Mapping

Click HERE to return to Table of Contents

tasks for the five events: Process Control,

Laboratory, Maintenance, Collections,

and Safety. During both sessions team

members will:

1. Take practice exams in preparation for
the Process Control exam

2. Hone their skills in the Laboratory
event

3. Build endurance for speedy hand
cutting of 8 inch PVC pipe for the
Collections event

4. Discuss and practice all required tasks
for the Pump Maintenance event

5. Refine their skills for a confined space
rescue in the Safety event. G5

Team members put a lot of time
and effort into practice and training
at home for the Operations
Challenge. With your support and
encouragement they will perform as
champions. If you are going to be
in Chicago for WEFTEC 2015, and
you have an opportunity, please help
cheer on the CSWEA Operations
Challenge teams.

Also, if you would like to become
a team sponsor, please contact Todd
Sheridan at todd@nmwrd.org for
more information. G5

PITTSBURG
TANK & TOWER
MAINTENANCE CO., INC.

SAVE!
We have a crew in
YOUR AREA!

Repair New & Used Tanks
Elevated

Inspections
Wet In Service Cleaning  Relocation
Dry Paint Erection Underground
ROV Insulation Dismantles Ground Storage

ROV inspections can be viewed on TV console
during inspection & DVD provided. All inspections
include bound reports, recommendations and cost
estimates.

Vicky Caudill
270-826-9000 Ext. 107

www.watertank.com

www.Ccswea.org


mailto:todd@nmwrd.org
http://www.bolton-menk.com
http://www.cswea.org
http://www.watertank.com

Get More Out
of Your Pipes

AirPrex deliversa proven struvite

recovery process to increase dewatering
efficiency using less polymer.

Contact us to discuss pilot testing options
for your plant.

+1(262) 764-3651 | gerhard.forstner@cnp-tec.com M‘ n p’
A

www.chp-tec.com

www.cswea.org Click HERE to return to Table of Contents Fall 2015 ‘ CSWEA 25


http://www.cswea.org
http://www.cnp-tec.com
mailto:gerhard.forstner@cnp-tec.com

P

Experience
You-Can Trust

Equ.fpment Corporation

www.jdvequipment.com

Water is a critical resource. Treat it well.

Whether it’s wastewater, stormwater or source water, our experienced professionals
deliver safe, reliable, resilient and efficient solutions — in lllinois, Minnesota,

Wisconsin and beyond. Learn more at burnsmcd.com/CSWEA.

BURNS\\ MSDONNELL.

CREATE AMAZING.

26 CSWEA | Fall 2015 | Click HERE to return to Table of Contents |

www.Ccswea.org



http://www.cswea.org
http://www.burnsmcd.com/CSWEA
http://www.jdvequipment.com

PLANT PROFILE

Glenbard
Wastewater Authority WWTP

BACKGROUND
The Glenbard Wastewater Authority
(GWA) provides wastewater treatment
for the communities of Glen Ellyn,
Lombard, and adjacent unincorpo-
rated areas. The GWA was created
in 1977 and the regional wastewater
treatment plant (WWTP) became
operational in 1982.
A number of projects in the past 20
years have replaced or modified por-
tions of the WWTP facilities. The WWTP
is rated for an annual average flow of
16.02 million gallons per day (mgd) and
a maximum daily flow of 47 mgd.
Treatment consists of deep
mechanical fine screening, pumping,
vortex grit removal, primary
sedimentation, two-stage high purity
oxygen activated sludge treatment
(HPOAS), intermediate clarification,
final clarification, sand filters, and
ultraviolet disinfection. The treated
effluent is discharged to the East Branch
of the DuPage River. Primary and waste
activated sludge (WAS) is cothickened
in a gravity thickener and then pumped
to the anaerobic digesters before
dewatering and land application.

www.cswea.org

GWA owns and operates the North
Regional Interceptor (NRI) and the
South Regional Interceptor (SRI). These
interceptors convey wastewater by
gravity from the Villages of Glen Ellyn
and Lombard to GWA'’s main treatment
facility. GWA also owns and maintains five
collection system pumping stations — the
St. Charles Road, Hill Avenue, Sunny Side,
Valley View, and SRI Pump Stations. In
addition, GWA operates and maintains
a Combined Sewage Treatment Facility
(CSTF), located on Hill Avenue, just
west of Interstate 355 that receives peak
wet weather flows from a portion of the
Village of Lombard. The primary treatment
plant at the CSTF consists of screening,
grit removal, primary clarification, and
disinfection. The peak design flow to the
primary treatment plant is 58 mgd. Flows
in excess of 58 mgd are diverted to two
excess flow lagoons via overflow structures
at the north end of the lagoons with a
total volume of approximately 8.5 million
gallons. Excess wastewater stored in the
lagoons is drained back to the intercepting
sewers after storm events subside
and conveyed fo the main wastewater

Click HERE to return to Table of Contents

treatment facility for full treatment.
Strand Associates, Inc. completed
several recent projects for GWA
including a facilities plan in 2013. The
comprehensive facilities plan evaluated
the ability of GWA's collection system,
WWTP, and CSTF to serve the GWA
sewer service area for a period of 20
years. The facilities plan also discussed
regulatory initiatives including new
phosphorus limits, reviewed impacts
of potential future limits on the
GWA WWTP, and evaluated WWTP
alternatives to meet future limits.

LIQUID TREATMENT

Bar Screening

The two original mechanical screens
were replaced in 2006 with two,
30-foot-deep, 3/16-inch multi-rake
style screens each rated for the
maximum daily flow of 47 mgd. Because
there are peak flow events, the multi-
rake style screen was selected because
of its ability to enter into a high water-
level mode using the variable frequency
drive (VFD) motor to accelerate the
cleaning of the static bar rack.

Fall 2015 | CSWEA 27


http://www.cswea.org

PLANT PROFILE

Raw Sewage Handling

The treatment plant uses three large
(350 hp) dry pit centrifugal pumps to
begin moving the wastewater through
the treatment processes via a force
main to the grit removal system. These
pumps were installed in 1977 and
were rehabilitated in 2001. The pumps
are operated with VFDs that allow

the pumps to run at different speeds
depending on the flow of wastewater
entering the plant. Typically, the lowest
flows occur in very early morning
hours with peak flows observed in the
afternoon or during a rain storm. The
pumps are capable of pumping up

to 47 mgd of wastewater through the
treatment facility. A project currently
in design will expand the existing wet
well to add two smaller pre-rotation
type influent pumps to operate more
efficiently at dry weather flows and for
improved wet well cleaning and install
two new large pumps to replace the
existing influent pumps.

Grit System

In 2004, two vortextype grit systems
were cost-effectively retrofit into the
existing aerated grit tanks, minimizing
any excavation costs while reusing
existing tankage. Two grit washing units
were added as well. These improve-
ments have increased grit removal
efficiencies over the wide flow ranges
experienced at the facility and produce
a dewatered byproduct that is low in
organic and fecal material to ease
handling and disposal.

Primary Clarifiers

GWA has two 110-foot-diameter
circular primary clarifiers. Primary sludge
is directed to the gravity thickener to
cothicken with WAS. The 2006 primary
systems project replaced the primary
sludge pumps and installed a primary
scum concentrator.

Two-Stage HPOAS

The existing two-stage HPOAS system has
been in operation since the early 1980s.
The two-stage HPOAS includes firststage
high purity oxygen (HPO) carbonaceous
aeration basins (Carbo), intermediate
clarification, carbonaceous return
activated sludge (CRAS) pumping station
and the intermediate pumping station

28 CSWEA | Fall 2015

HPO basin deck

which is utilized to pump intermediate
clarifier effluent into the second stage.
The second stage of the two-stage
process includes nitrogenous aeration
tanks (Nitro), the intermediate pumping
station which is also utilized to
handle nitrogenous return activated
sludge (NRAS) and final clarification.
Historically, the WWTP has operated
in a two-stage mode with all flows less
than 16.02 mgd conveyed to the Carbo
stage and remaining flows in excess of
16.02 mgd conveyed to the Nitro stage.
The two Carbo stage aeration basins
with a total volume of about 600,000
gallons provide biochemical oxygen
demand (BOD) removal and flow to
two 85-foot-diameter intfermediate
circular clarifiers. Settled sludge from
the intermediate clarifiers is returned to
the head of the Carbo aeration trains.
At the intermediate pump station,
the intermediate clarifier effluent and
Nitro return activated sludge (NRAS)
are blended and then three seven-
foot-diameter screw pumps lift the
wastewater to the head of the eight
Nitro aeration trains. The eight Nitro
aeration trains have a total volume
of approximately 2,500,000 gallons
to provide nitrification. Following the
Nitro trains are four 135-foot-diameter
final clarifiers. Oxygen is provided by a
cryogenic oxygen plant that produces
pure oxygen by separating it from
other gases present in air. The HPOAS
includes a 32-ton/day cryogenic oxygen
generation system, a single 700hp
compressor, and fen aeration frains with
four stages in each train. Each stage
has a mixer with surface and subsurface
mixing blades that are utilized to transfer
96 percent pure oxygen to the microbes
for respiration. The aeration deck has a
total of 40 mixers equating to 600hp.
The 2013 facilities plan evaluated
several activated sludge alternatives

Click HERE to return to Table of Contents

including maintaining the existing two-
stage HPOAS and the alternative of
converting to single-stage air activated
sludge. The HPOAS was recommended
to be maintained because of the

higher oxygen transfer rates of HPOAS
providing a smaller footprint, site
constraints, and significantly lower
capital costs compared to converting to
conventional air activated sludge.

Tertiary Filters and Ultraviolet
Light Disinfection
The wastewater currently flows through
ten sand filters to remove any remaining
solids that pass through the final
clarifiers. A project is under design
to replace the ten sand filters with six
disc filter units to be retrofitted into the
existing sand filter cells. The disc filters
are recommended because of reduced
space requirements, reduction and
ease of maintenance, and improved
performance. In addition, the disc
filter units will significantly reduce
backwash recycle flows compared to
the current sand filter backwash return
of more than 10 mgd to the head of
the plant during increased hydraulic
flow conditions.

The final stage of treatment
uses ultraviolet light to disinfect the
wastewater before it is discharged into
the East Branch of the DuPage River.

BIOSOLIDS TREATMENT
Biosolids management at the WWTP
includes gravity thickening, anaerobic
digestion, and belt filter press

(BFP) dewatering.

Sludge Thickener

Primary sludge and WAS generated
from the Carbo and Nitro stages

is piped to the gravity thickener to
co-thicken. The GWA staff installed

a solids density meter to improve the
quality of the thickened sludge that is
being pumped to the digesters. The
intent is fo pump 3.5 percent solids
consistently to the digesters to reduce
the heating demand resulting from
excessive amounts of water being
pumped to the digesters. Under current
conditions 3.5 percent is the highest
percent solids content GWA can pump
because of constraints on the suction
side of the progressive cavity pumps.

www.Ccswea.org


http://www.cswea.org

Anaerobic Digesters

Primary sludge and WAS stabilization
are provided by anaerobic digestion
with two primary digesters (80-foot-
diameter and 60-foot-diameter) and
one secondary digester (60-foot-
diameter). All the digesters have floating
covers, but only the secondary digester
was designed for gas storage. The
methane gas is captured and used

as fuel for the two combination heat
exchanger-boiler units to heat the
digesters. Any excess methane gas is
sent to a waste gas flare. GWA is in the
process of a design-build cogeneration
project that will include biogas
conditioning equipment and generators
for electrical generation and heat
recovery. The heat recovery will be used
for process and building heating.

The anaerobic digester and
biosolids handling improvements
project completed in 2010 included
substantial modifications to the existing
solids handling building and anaerobic
digester complex. The design project
included the addition of one new
80-foot-diameter primary anaerobic
digester tank and floating cover;
addition of a new digester building;
renovation of the existing digester
facility pump room; completion of the
combination boiler/heat exchanger
system and piping; replacement of
the existing 60-foot-diameter primary
digester floating cover; addition
of pumped mixing systems and
structural tank modifications to the
existing 60-foot-diameter digester
tanks; sludge dewatering building
renovation, including completion of
the gravity belt thickener (GBT) system
and installation of new polymer feed
system; modifications fo the existing
BFPs; completion of plant non-potable
water pumps and distribution system
associated with the GBT and BFPs;
and miscellaneous controls and
supervisory control and data
acquisition (SCADA) modifications.

Biosolids Dewatering